' ‘CMP-185 CMP-185N

| —
q5ioL= 70

A DY 33

PARTS LIST

i

ARG EBRENAH



- e gy

x5 f Hu

(1)

BEEXOBE: ARORMES - B2 - WEE BTV
B E T ‘ ~
EHEBEL ORI RAT T E A o

FRE S T Z DAL AR & RN T,

AR S % Z O HBLS & U F 3 & MR T SImkda

DEHIZE D T,

FHINC TR AL AREI L $ T 0T B £
WBEFLEI LY £ DIRTEN . ZEBABAFHNET |
O THARS b AD FET B £ 4, L

%k NOTICE (Request for Customers)

(1)

(2)
(3)

(5)

In placing an order for parts, be sure to specify
the index number in this list, name of items and N
the number of parts.

Return of ordered go'ods cannot be accepted.

Be sure to use the standard parts listed herein

as repair parts.

Use of other marketed or similar goods often causes
a ceterioration of performance and an earlier damage.

Since orders for parts rush in during the demand
season, earlier order are recommended.

As in some cases forms and dimensions may be
different owing to remodelling or modifications,
order parts upon noting the model number,



e AR
A S ——
———)

-
oy

pus 4 [ep] i m o (]
N . . . . .

=| R .
CONTENTS
£ o R

SECTION NAME . : PAGE
S R3wyary -—X
TRANSMISSION CASE GROUP ......................................... 1
MR yvay F¥v—
TRANSMISSION GEAR GROUP ......................................... 3
= - =¥ — B
CHASSIS & FENDER GROUP ........................................ .5
v FL BB
HANDLE GROUP 4 ivttiteteeeeeeenoenenenenososeennnoaasesanesnanenes 7
avba—- ME
CONTROL BROUP ittt it tneeeeneeeeeesnssseossessanecansssssennanss 11

. N PH—- Fuvay MHf&

ENGINE & BELTCOVER . TENSION GROUP 4 vuieieitiiienecenenenannonnns 13
vzn 2vy B R
FUEL TANK GROUP ...cccieiiiiiincinnnnns IR cresnen 15
2 R OB K
WHEEL GROUP . ci et tintcasenanoeesaonosssenoseooeneacnasnseeosssess 17
4 B & . TENFE )
ACCESSORY PARTS & TOOL GROUP 4 iin it iit i itttienenenennnnnnnnns 10




oL XIwaglr—XER
TRANSMISSION CASE GROUP




o

Y

L. TRANSMISSION CASE GROUP

*

rSL 23y rir— ARG

apEs| o % 5 | % & % 7 i
NO. PARTS NO. PARTS NAME Q'TY REMARKS
A-1|M88—0113—000] 3 y¥a>¥5—%(R) OASE, transmission (R) 1
A- 2|MB88—0114—000 1ovavs—A(L) OASE, transmission (L) 1
A-3|9BT—0601—400| Af#rE M6X14/ |BOLT, M6X14¢ 17
A-4|9SW—0600—000| ~* & 6% WASHER, spring 6% 17
A-5|9NT—0600—000| AfFEF+~» b+ M6 NUT, M6 17
A- 6|9BT—0801—600| A xrE M8X16£ |BOLT, M8X16 £ “f 2
A- 7|95W—0800—000| <HESE 84 WASHER, spring 8% 2
A - 8 |9NT—0800—000| AfgF» T M8 NUT. M3 2

! A-9|M60—0116—000|¥ M & PLUG. oil |
A-10 |9BT—1001—203| Af&v 1+ M10X12 £ | BOLT, M10X12 £ 1
A-11|M81—0124—000 B No ¥ PACKING, 0il outlet 1
A-12 |M49—0112—000| ¥ —R~ v %> PACKING, case 1
A-13|M54—0223—000| v—#F*Y 7 CAP, sealed 1
A-14 |90R—0501—403| ¥ ~h*YM5X14£P 0.8 SCREW,M5X14 ¢ PO0.8 2
A-15 M84—0311—000| ¥ 72—74—7 FORK, shifter 1 '
A-16 |M84—0312—000| ¥7&—¥ > F& (R) BRACKET, sifter rod(R) - 1
A-17 |MO7—0314—000| v 72—m » FHi ¥4 |SPRING, shifter rod push 1
A-18 M07—0314—010'V7&-—uyl@$$v<$(B;SPRING(B)shifter rodpushl 1
A-19 |90R—1800—001|0"y > » P—18 NOK 1T304 "0" RING, P—18 NOK T302 1 _
A-20|9SB—0800—000| 8 K 8 g BALL, steel 8% 1
A-21 | 9BT—0801—400| AfH &+ M8X14¢ [BOLT, M8X14¢£ 4
A-22 90W-0816-120 y—nyyy¥— 8¢ |WASHER seal 88 4
A-23|M84—0315—000| ¥ 74 —w» F& (L) |BRACKET, sifter rod(L) 1
A-24 | 90R—1200—001{'0") ¥ #'P—12 NOK 0 “0" RING, P—12 NOK T302 1
A-25|90R=1400—001|'0'y > 7 P—14 NOK T304 “O"RING, P—14 NOK T302 1
A-26|M84—0316—000| FT¥ Y HAF GUIDE, chenge 1
A-27|95P—0402—005| X7V ¥ rEy 4 @X204 PIN spring 4BX204 1
A—01|M88—0105—000| 3y ¥I¥T v ¥ TRANSMISSION, ass’ y 1




NZ2RI v g ¥ v—E81%
TRANSMISSION GEAR GROUP




FSoX3yvaFy—RAR
R TRANSMISSION GEAR GROUP

35621319

RHES | B2 E S i & % ¥ 18R B 0 E
NO. PARTS NO. PARTS NAME Q'TY | REMARKS
B -1 |M88—0213—000|% )] SHAFT, main 1
B - 2 |[M88—0214—000|E#¥ ¥ GEAR, main shaft 1
B -3 [9BB—6003—000| #—~~<7Y># #6003 |BEARING, ball #6003 1
B -4 |9BB—6202—000| #—A~7Yy>2s #6202 | BEARING, ball #6202 1
B -5 |9RR—3500—005[%+» 7Yy~ R—35 |RING snap R—35 . 2
B -6 |90S—15350702|#14/»¥—n SC—15357 SEAL oil SC0—15357 1
B -7 |9005—17350702|#4»¥—n SC—17357/SBAL 0il SC—17357 1
B -8 [M49—0215—000| %Y ¥ ¥7 1 SHAFT, with screw 2
B -9 [M84—0213—000| 2 & ¥ ¥ GEAR, second 1
B-10 |M23—0258—001| v BE & WASHER, back shaft 4
B-11 [M07—0234—002| * ¥ffo ¥ 7 bHA Ny + (O PACKING, shaft with screw, 4
B-12 |M07—0313—001|v7%—wy Mi~y+> | PACKING, shifter(or%%mde) 4
B-13 [M49—0216—001| 7y ¥ = BUSH 4
B-14 |9SW—1000—000| ~*E& 108 WASHER, spring 10% 5
B-15 |9NT—1000—000|Af&+~+ M10 PL25/NUT, M10 P1L25 4
B-16 |M84—0214—000(3k = & | SHAFT, reduction i
B-17 |M84—0215—000|AF ¥ : GEAR, reduction 1
B-18 [M49—0221—000|% 7»v={C )- BUSH, (¢) 2
B-19 |[M84—0216—000|F& &, WASHER . 4
B-20 |M67—0220—000|#&EH 7y ¥ ¥ WASHER, reduction shaft 2
B-21 90R—1600—005/'0") > #" S—16 T 302 | “0” RING,S—16 T 302 4
B-22 |90D—0801—603| M % ¥ M8X16/4 |SCREW, M8X16£ .2
B-23 [M84—0217—000|#7—¥¥ 7} SHAFT, collar
B-24 |[M84—0218—000| 74 F7¥¥ GEAR, idler 1
B-25 |9NH—1000—073{ 7T+t M10 7T NUT,M10 1
B-26 |9BH—1006—073| 7 T#M»F M10X60¢ |7T BOLT, M10X60£ 1
B-27 |M99—0214—000|F B & WASHER, plain 2
B-28 |[M84—0219—000|H SHAPT, axle 1
B-29 |9BB—6007—000| K—#~<7 9> #6007 | BEARING, ball #6007 2
B-30 |9RR—6200—005| 2+ » 79>~ R—62 |RING, snap R—62 2
B-31 [M88—0212—000| v ¥¥ GEAR, back
B30 |90S—3562—1914 |#An¥—n QLFY— | SEAL, oil QLFY—35621319 2




== 71/9 —BSf%
C CHASSIS & FENDER GROUP




+

Y=Y 71— B
C. cCHASsIs & FENDER GROUP

ArEs | R 2 % % ) 2 % #s 1aswa & =
NO. PARTS NO. PARTS NAME Q'TY REMARKS
C-1|M88-0411—000|Y¥—v7vL—a FRAME, chassis 1
@ M49—0412—000| 7 —A K ff #7— COLLAR, tightening case 8
C-3|9BT—0805-503| A&~ M8XS55/ | BOLT, MB8X55 5
C-4|9SW—0800—003|~<+BE& 8¢ WASHER, spring 8¢ 5
C-5|9NT—0800—003|AAF»? M8 NUT, M3 5
C-6|M54—0412—001| X3V ¥ STAND I 1
C-7|Ma9~0414—000| v =—t A& BA(7 | PIPE 1
C- 8|M54—0413—000| %4> ey 8¢ PIN, stand 8% 1
C-9|9FW-0800—003|F B & 8¢ | WASHER, plain 8% 1
C-10 | 9ST—0302—003| &'~ 38X20¢ PIN, split  38X20¢ 1

| C-11|M09—0417—000| 2% S ERTYV S | sPRING, stand 1
c-12 |M88—0511—000| 7> 5— FENDER 1
C-13|9BT—0601—363| A4+ M6X13¢ | BOLT, M6X13Z 4
C-14 | 9SW—0600—003| ~3 & 64 | WASHER, spring 6% 4
C-15|9NT—0600—003 K Fy b M6 NUT, M6 4
C-16 |M88—0515—001|H By 7 =~ #—(R) FENDER, (R) extention 1 |option
C-17 |M88—0512—001|# @ 7 =>4 —(L) FENDER, (L) extention | 1 .
C-18 [M23—0515—000| &L 7 aff=if (R ) PLATE, (R) setting rubber| 1 "
C-19 [M23—0513—000| EL w2 8=iF( L ) PIATE, (L) setting rubber|- 1 "
C-20 |M23~0514—001| % gy 7=~ #—fL = »(L| RUBBER, sheet (L) i "
C-21|M23—0515—001| % B 7 => #—FL = »(R| RUBBER, sheet (R) 1 "
C-22 |90R—0601—703| +~/h%Y M6X17¢ |SOREW, M6X17/ 6 "
C-23|95W—0600—003| ~* K& 64 WASHER, spring 6% 10 "
C-24 |9NT—0600—003| A&+ >+ M6 NUT, M6 10 "
C-25|M88—0513—000 ﬁ% 7xy #—fRT—(A) STAY (A)extention fender 2 "
C-26 |M88—0514—000| & By 7 => #¥—FR7—{B) STAY (B).extention fender 2 i
c-27 |9BT—0601—363| i #v+ M6X134 |BOLT, M6X13Z 4 "
C-28 |9BT—0802—003| A+~ + M8X20¢ |BOLT, M8X204 2 "
0—29 |9FW—0800—003|F B & 8¢ WASHER, plain 8¢ 4 "
0—30 |9SW—0800—003| ~<* K& 8¢ WASHER, spring 8% 4 "
C—31 [9NT—0800-003| KA F» 1+ M8 NUT, M8 4
- 0—32 |R16—1404—000| R 5 <—2 MARK . 1 3

6

5



£

N FIVEE
HANDLE GROUP




N KIVEAE
[D. HANDLE GROUP

REBS | B 2 FS ] & % 23 1assa =
NO. | PARTS NO. PARTS NAME Q'TY REMARKS
D-1 |M88—0611—000|, > Farq 7 (L) PIPE, handle(L) 1
D-2 |M88—0624—000| > Fasit 7 (R) PIPE handle(R) 1
D-3 [M88—0612—000| > Fehflfs s 7 PIPE, handle center 1 ‘
D-4 |9BT—1002—503| %V M10X25¢ BOLT, M10X25¢ 2
D-5 |9FW—1000—003|F B & 108 | WASHER, plain 108 3 -
D-6 |9SW—1000—003|~*E& 104 WASHER, spring 104 6
D-7 |9NC—1000—063[48+»+ M10 NUT, cap M10 2
n-8 |106—0420—000| ~¥ FVEY GLIP, handle 2
D-9 |M54—0617—000(%s 7 yF<—7 | MARE, main cluteh |
D-10 |M83—1315—000| 2" » bA<—2 MARE, throttle 1
D-11 [M88—0633—000( ~¥ FAY¥—v CHASSIS, handle 1
D-12 |M83—0619—000|%&EE<—2 (A) MARK, safety working(A) 1
D-13 |M91—0615—001| 7 a> % <—(A) COVER, (A) front 2
D-14 |9CD—0501—213|AF5/ %Y M5X 124 SOREW, M5X12/ 4
D-15 | 9FW—0500—023| 74 =yvavyv¥ 5¢ | WASHER finish 5% 4
D-16 |M88—1421—000(#& 7 v — PLATE, name 1
D-17 |109—0620—000| #—x7—(L) STAY(L), cover 1
D-18 109—0621—-000 7]}<-x-7—[Rj STAY(R); cover 1
D-19 |9CR—0601—043| <*ff/~h%Y M6X10¢£ | SCREW, M6X10/ 2
D-20 |M77—0617—000| ~¥ YNV ETFS 727 CLAMP, adjusting handle 1
D-21 |9SW—1200—003| /<% & 1248 WASHER, spring 124 1
D-22 |9FW—1200—003|F E & 128 | WASHER, plain 128 1
D-23 |9BT—1217-563| AMMAE v+ M12X | BOLT  M12X175¢ 1
D-24 M88——0634——QOO AN ENT Ty b L BRACKRET, handle 1
D-25
D-26 [9BT—1002—003|x~ b+ M10X204 BOLT, M10X20¢ 2
D-27 |9BT—1003—003|#v 1+ M10X304 BOLT, M10X304 2
D-28 |M77—0615—000|/ 7 KNOB 1
D-29 |M77—0616—000|& & .WASHER 1
D-30 [9SW—1400—003]| <3 K& 144 WASHER, spring 149 1
D-31 |M88—1317—000| BitERT— STAY 1
D32 |9BT—0801—603| #/ 1+ M8X204 BOLT, M8X 204 1 g
D33 |9SW—0800—003| ~3 K& 8¢ WASHER, spring 8¢ 1
D34 |9NT—0800—003| 7>+ M3 NUT, M8 1




X N BRI
[D. HANDLE GROUP




N KIVEE
[D. HANDLE GRoup

REZE | S & ® S ® & % ¥ 1amms| o =
NO. PARTS NO. PARTS NAME Q'TY REMARKS
D—35|.9FW—-0800—003| F E & 8 g WASHER, plain 8¢ 1
D—36|M83—0621—000 EBIER< — 2 MARK, turming indicate 1
D—37|M88—1423—000 | HMRAKp<—2 MARK, model 1
D—38|M88—1422—000| 7wm¥ kA —<—y (0]| MARK (C]), front cover 1

D—39 [M88—0845—000| 7L —}¢ PLATE 1
D—40|M88—1417—000| “N"F~n “N"LABEL 1 1?3)%‘
D—41 [M88—0620—000| fEs<—7 MARK, working 1 o

10




arro-EE
CONTROL GROUP

E.

S
0

— AM
ﬂamu mm (IING

0 O— N

TO CLUTCH

27—

TO ENGINE

11



oAy hg-Ek
. CONTROL GROUP

e | Famswo. ® PARTS 5 name T 1EF Remarks
‘E -1 [M88—0833—000|7¥¥a¥ 7MY~ V WIRE, tention’ 1
”E;' 2 |106—0496—000| 7> ¥ 3> Fla/ % SPRING, tention tightener| 1
E-3 [M08—1016—000|FFE e~ PIN, clevis 1
E-4 [9ST—0161-503|#l > 1. 6#X154 | PIN split 1. 68X15¢ 1
E- 5 /|M54—2033—000| %7 7y FLrim LEVER main clutch 1
E- 6 |M54—2034—000 77y FLi—fRRY SOREW, clutch lever B!
JE -7 |9NL—0500—003|m»»¥ >+ M5 PO.8|NUT, lock M5 PO. 8 1
E- 8 [M54—2035—000| 7 7y F Aty = STOPPER, clutch | 1
“E- 9 |M54—2036—000| X b » ~N—/<h " SPRING, stopper 1
_E-10 |M54—2037-000 by A—fRE Y SCREW, stopper o
E-11 |9NL—0400—003|v»2 3>+ M4 PO. 7| NUT, lock M4 PO. 7 1.
E-12 |90V—1500—001| 3>~y 2 A~n} OV—1504 BELT, convex CV—150A 2 B
E-13 |109—0911—000|F =¥ I r3— LEVER, change 1
E-14 |M25—0420—000|2Y »7 GRIP i
E-15 |M84—0911—002|FI>¥¥YT—4 ARM, change 1
E-16 |M84—0914—000{7—2 ARM | 1
£-17 |9RS—2500—005{%¥»79>» §—25 | RING snap S—25 1
E-18 |M67—0914—000|R7Y>¥2s SPRING 1
E-19 [M67—0915—000(F B £ : WASHER, plain 1
E-20 |M67—0926—000|F E £ WASHER, plain 1
E-21 |98W-0600—003|~*E& 69 | WASHER, spring 64 3
E-22 |9BT—0601—203|#» 1+ M6X124 BOLT, M6X12/ 1
E-23 |M84—0912—000|F=> ¥ EWIK PLATE, change 1
E-24 |90R—0601—003|F~/I4¥ M6X104 SCREW, M6X10£ 2
E-25 |9FW—0600—003|F B & 6% WASHER, plain 6% 2
E-26 |M84—0913—000|FT>¥Y<T—2 MARK, change 1
E-27 |M40—4311—000|Aw ¥ PNV7AF¥— WIRE, throttle 1
E-28 |E32—0258—010|Ruy brL/i— LEVER, throttle 1

12




: 2L L a LHE
ENGINE & BELTCOVER : TENSION GROUP

r

=

CMP—185N
*¥RARFT—VY -




©

F.

*

IV NIV MAN=F Y a B

ENGINE & BELTCOVER * TENSION GROUP

el s W

RYES | B & & % = && & 73 12548 & =
NO. PARTS NO. PARTS NAME Q'TY REMARKS
F-1 |0EG—0020—501| =>v> G510L—3Q |ENGINE, G510L—30 1

F-2 |M88—1315—000[ >y ~—2 BASE, engine 2

F-3 |9FW-0800-003|F & & 8¢ WASHER, plaiﬁ 8 g 9

F-4 |9SW—0800—003| ~xE& 8% WASHER, spring 8¢ 12 h
F-5 |9NT—0800—003| +>» + M8 NUT, M8 12 1_85N‘
F-6 | 9SW—0600—003 ~*E& 6% WASHER, spring 6% . * ¥ H
F-7 |9BT—0601-503| ®#/~ F M6X15/4 BOLT, M6X15 ¢ 4 "
F-8 |536-0813—000 FHEE<—7Z MARK, caution hand 1

Fﬂg M88—0841—000 ;\'lvllﬁlﬁlﬁﬁ BRAKCKET, belt guide 1

F-10 |9BT—0801—603| #/v 1+ M8X164 BOLT, M8X164 2

F-11 [M84—0814—000| ~» Fif= (L) STOPPER, belt(upper) 1 )
F-12 |M84—0815—000| ~n t = (F) STOPPER, belt (lower) 1

F-13 |M84—0817—000| F¥>¥a¥7—a ARM, tension 1

F-14 |M54—0816—000 ?VVE?_VEYﬁﬂflVF BOLT, tension 1

F-15 |M08—0817—001|F¥¥3>¥au (B—W) ROLLER, tension (B-W) 1

F-16 |M54—0825—000|7> v avEE = & RUBBER, tension 1

F-17 |9RS—1200—005|%+y7Y>»# S—12 |RING, snap S—12 "

F-18 |M84—0811—000 17*/;7’7—‘) PULLEY, engine .- S 1 5 1YFS 0523 arr)
F-19 M§4—0812—001 Zfiﬁz—l) C‘fﬁﬁ) PULLEY, main - i

~.20 |9VB—0370-003| V~/»F LB—37 ) V¥ 7 BELT, LB—37

ek : L yEE AR

F-22 |9KY—0504—300|*— 5X434 KEY, 5X434

F-23 |9BT—0801—803| #/VF M8X18¢ BOLT, M8X184

F-24 |M88—0842—000| ~ b/5— COVER, belt

F-25 |M26—0833—000(~ 7 KNOB

26 |M85—1415—~000| =~V bt H/N—<—7 MARK, belt cover

F—27 |M40—0615—000| ~n b fi=x STOPPER, belt

F28 | 9VA—0370—001| V < + LA—37 V” BELT,LA—3 7

F—29 | 9VA—0390—001] V <& + LA—39 V” BELT,LA—3 9

T30 |M88—0844—000| * ¥ FHAEH 7 — Y PULLEY, main

31 |M88—0843—000| % ¥HF 77— Y PULLEY

732 | M88—=0831—000| * ¥ FHE 7 — Y PULLEY

14 | ST




72T 5 vy R&E
G, FYEL TANK GROUP

e

3
AR
u \\\\\
GRAW
W
T

=

\_W

oy

4

T | | 15
. ; ; - \

2, T - i R,
i g —— o,
R s e AN T Ty o
S - )



~,
N

\J’f

w88 7%/ 7 P YTz

G.

7;Im}y7 B
FUEL TA;}IK GROUP

16

Eﬁ??; ?A;?éwN€: " PARTS NAME 1€$$$i %EMARK?
(G—1 |M88—0713—000| BR¥tz > 2 TANK, fuel 1

G—2 |[M88—0714—000| 22774 vt BRACKET, tank 1

G—3 |M86—0722—000| 2> 2% ¥ v 7 CAP, tank 1

G—4 |M86—0718—000| MK NV 7 VALVE 1

G—5 |[M86—0721-000| BR¥ 71 nvx — FILTER, fuel 1

G—6 [M86—0720—000| baxnfF | PIPE fuel B

67 's36—0813—000| HV I BEHE<—2 MARK, gasoline 1

G—8 [M71—0612—000| LR T v / — STICKER, non zinc 1

G—? [108—0714—000| » 7 KNOB 1

| G—1,0 [9FW—0800—003 | FEE& 8F WASHER, plain g8g 9

G—11 [M26—0833—030| 7y ¥¥— WASHER 1

G—12 [9NT—0800—003| + >t} M8 NUT M8 4

G—13 [9SW—0800—003| ~xfE& 8¢ WASHER, spring 8¢ 4

G—14 111—-1323—000| ~—*R2Y o7 6 CLIP 6 2

G—15 [9BT—0601—203| Hvb M6X12/ BOLT M6X12£ 4

G—16 |9SW—0600—003| ~*xE& 6g WASHER, spring 69 4

G—17 |M86—0714—000| £ = A RUBBER, cushion 4

G—18 [M62—3145—000| X PtL—F+—H A& E BRACKET, strainer il

G—19 |[M88—0715—010| REE 135/ PIPE, fuel 1354 b

G—20 |[M88—0715—020| BRHEE 2404 PIPE, fuel 240/ il

G—21 [M88—0715—030| BEE 185/ PIPE, fuel 1854 |
"—22(109—0724—000| =Thkr&x— CONNECTER i
G—23|M86—0743—000| 2Vv7 11¥ OLIP 114 3

G—24 |M86—0742—000| 2V y7 108 CLIP 104 3
G—25|NO12A10 1 ¥or NUT 1

G—26 |[FA24262B TINT Y H COCE, fuel ]

G—27 |PO50Y04 X260 | 7XAsA T PIPE, fuel i
G—28|FR53226 2097 oLIP il
G—29|112—1354—000| RA vF %NV PANEI, switch 1 |5
G—-30|112—1355—000| £& 7 & RUBBER, cushion 1
@—31|112-1356-000| {E#E<— 7 MARK, caution 1 || FEmE0E A
G—32|90R—0601—203| +~h%xY M6X124 | SCREW, M6X12/¢ 2 mlb‘%ﬁ
G—33|98SW—0600—003| < E& 67 WASHER, spring 6% 2

G—34| 9FW-—0600—003| FHEwx 67 WASHER, plain 6% 2 s
G—35|FAZ6166 Zby TRA 5 F SWITCH, stop 1 %o
G—36 | FA28156 F LABEL 1



S

H WHEEL GROUP

17



MR
WHEEL GROUP

B & TS

PARTS NO.

NAME

i B
REMARKS

“»

M88—1111--000
M26—1111-000
M81—1116—000
9RP—1023—-003
M40—4102—002
M40—4101—002

kA NFa—F

Hiie> (H)1o0g

3. 50—5 (L)
3.50—5(R)

TUBE, wheel
PIN, axle 10¢%

PIN, axle ( smole )
“R” PIN 10

TIRE ASS'Y 3.50—5(L).
TIRE ASS’Y 3. 50—5(R)




e
{

FES - TR
J ACCESSORY PARTS & TOOL GROUP

01

-~ | j

I UNEBRIA

14 15 16 17

19



t;%x\} T T ” Y T T PR e T mﬁg\{ A
s |
HEB& TE2EE
J ACCESSORY PARTS & TOOL GROUP
Rpﬁ% ESA.EGT?NE-. : ® PARTS&' aNAME 15’%’?3 EEEMARK?

"\i:(})} C29—1101—002| ANF Y 4o b T o - CULTI SOCKET, ass’ y 1
;r: 1 [MO9—1411—002|#AFV 7 7 b SOCKET, culti 1
J -2 |9BT—1203—003| ¥ } M12x304 |BOLT, M12x30¢ 1
J -3 |9BT—1204—003| £ b M12x404 BOLT, M12x40¢ 1
J -4 |9BT—1206—003| &~ + M12x60¢ |BOLT, M12x60¢ 2
J -5 |9NT—1200—003| + » b M12 NUT, M12 N2
J -6 |M26—1114—000| k1 A€ Y | PIN, wheel 2
J -7 |9RP—1023—003|R ¢ ¥ 10 npe pIy 10 4
A ) T -8 [M26—0414—001|* v 7€ v | PIN, king 2
JT-9 FERBRAS : MANUAL BOOK, chassis 1

J-10 =V YRBRRAS MANUAL BOOK, engine 1 -
J-11 {9TL—1701—900| 2 -¢ ¥ 17x19 SPANNER, 17x19 1
T-12 [9TI~1001-300{x .« #  10x13 SPANNER, 10x13 1
J-13 |9TL—1001—200| X X F 10X12 SPANNER, 10X12 ]
J-14 |9TL—6019—005|1 5 K71 <— DRIVER, @ 1
J-15 |9TL—1001—-202| v 2 AR4 10X 12 | SPANNER box 10X 12 1
J—16 |9TL~1902—-102| Kv # RA~¥ 19X 21 | SPANNER, box 19X21 i

—17 I B & BAG, tool 1 i

Y

:,'Ir—-r\( \

20



